For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
510,000 & Higher

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/No)

Date Purchased

WWW.mymowerparts.com

Part No. 103-7222 Rev. A



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

2o
Distributor bills dealer for part and freight charges where ®
applicable. EXMAHK PAHTS Pl.US

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. |If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT

TABLE OF CONTENTS

Description Page
447 48" and 52" DeCk Group ........ccceveevviieeeeiiieeeeninnnn, 3-4
DTor= I €] (o 10 | o I 15-16
Electrical Diagrams..........coovvviiiiiiiiiiieeeie e 18
Briggs & Stratton Electrical Group ........ccocccviviviiiinennnnn 17
Electrical Logic SchematiCs ..........cccooevvviiiviiiiiiiiiieeeeenn 19
Lo LT €] o] U] o 12
Front Frame GroUpP .......cocuiviiiiiiiiiceee e 5-6
T I ] 0] U o 11
Hydraulic Group.......cooveviiieeei e 13-14
Main Frame GroUp........cocuieeiiiiiieiiiiie e e 7-8
Motion Control GroUP ........oveveiiiieieiieeeeee e 10
Park Brake GroUup .......cooeveeiiiiiiiie e e 9
-2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44", 48" and 52" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-29 Nut, Nyloc 5/16-18 .......cocovvviiiiiiieninen. 8 37 | 322-5 Screw, HH 5/16-18 X 1.....cooovivveiiineenns 2
2 | 3256-3 Washer, 5/16 Std ..........ccccovveiniieencinnenns 6 38 | 1-402106-01 WId, Chute Discharge (44" & 48) .......... 1
3 | 103-2970-01 Shield, Belt..........ccccvcvieiniiiiiiiiieiiiees 2 1-652375-01 WId, Chute Discharge (527).......c.cccccuee... 1
4 | 32128-20 Nut, Whizlock 5/16-18...........cccocvvvevnnen. 4 39 | 323-10 Screw, HH 3/8-16 X 2.......c.eevviiiveiniieens 2
5 | 1-800017 Bolt, HH 5/16-18 x 3 1/4 Tap..........cc...... 2 40 | 63-8410 WaAShET ..c..oiiiiiiiiiice e 4
6 | 3290-357 Nut, Whizlock 3/8-16 (44" & 48") ............ 9 41 | 103-8280 Asm, Cutter HOUSING.........cccovvreeeeeannnnns 3

3290-357 Nut, Whizlock 3/8-16 (52").........cccveevunnen. 13 424 | 103-8281 Asm, Cutter Housing Complete (44”) ..... 3
7 | 3256-24 Washer, 3/8 SAE .......cccccoviiiiiiiieiiieee 2 103-8282 Asm, Cutter Housing Complete (48") ..... 3
8 | 1-613098 Pulley, Idler ..., 2 103-8283 Asm, Cutter Housing Complete (527) ..... 3
9 | 1-413113 Bushing, Idler.........ccccooiiiiiinniicne, 2 434 | 103-2788 SPINAIE ..o 3
10 | 323-11 Screw, HH 3/8-16 X2 1/4 ..........cccuvvennene. 1 44 | 103-2535 Spacer, Guard Bottom ............cccceeeueeennns 3
11 | 323-6 Screw, HH 3/8-16 X L....cceevvviiieiiieennn. 1 45 | 302-40 Zerk, 90° 1/4-28....cccovvviiiiiiiieieee 1
12 | 98-5975 Washer, Spring Disk 3/8 (44" & 48")....... 8 46 | 1-522480-01 Baffle, Discharge (44" & 48").................. 1
98-5975 Washer, Spring Disk 3/8 (527) .........c...... 10 1-602913-01 Baffle, Discharge (527).....cccccceeeeiiiirnnnnn. 1
13 | 103-5668 Plate, Belt Guide..........cccccoevveiviiiencnnen. 1 47A | 103-4668 Asm, Deck Complete (44").......ccceevuneen. 1
14 | 1-653190 SPACEN ...iiiiiiiiiiiie e 1 103-4366 Asm, Deck Complete (48")........ccccevueeen. 1
15 | 1-413099 Pulley, Idler........cocvviiiiiiiiiicn 1 103-5992 Asm, Deck Complete (527)........ccccevnneen. 1
16 | 1-413093 Belt, Deck Drive (44”)......cccocvvvevcviencnnen. 1 48% | 3217-46 Nut, Hex 3/4-16 Heavy..........ccccoccuveennn. 3
1-413308 Belt, Deck Drive (48”)......cccccovevcivieninnen. 1 49 | 103-2802 Washer, Spring Disc 3/4 ...........ccccocunee. 3
1-653368 Belt, Deck Drive (527)......cccccovivciviencinen. 1 50+ | 1-653099 Sheave, Blade Drive (44")......cccccoecuveens 3
17 | 3296-39 Nut, NyloC 3/8-16 .......cccvviirriieiiieeee. 21 1-413424 Sheave, Blade Drive (48").......cccccccuveenne 3
18 | 103-3505 Seal, Double, Lip......ccccooevierniiiiiiiienn, 1 1-653386 Sheave, Blade Drive (52").......cccccecuveene 3
19 | 103-2916 Guard, TOP.....oovcveieiiiieeiiee e 1 51 | 323-7 Screw, HH 3/8-16 X 1 1/4.......ccccvvveeennnn 18
20 | 103-3330 Spring, EXtension...........ccccoveiiiiecnn, 1 52+ | 103-1330 Guard, Bearing TOpP ......ccccovverivieiiiieenns 3
21 | 321-1 Screw, HH 1/4-20 X 3/8 .......cccvvvevvieennn. 1 53 | 1-807268 Key, Machine 1/4 x 3/16 X 1................... 3

22% | 103-5698 Kit, Idler Arm W/Bearings...........cc..ccco.... 1 54 | 1-513208 Washer, Spring DisC 5/8 ...........cccccocueee.. 3

23@ | 1-603384 Bushing, Idler Pivot..........c.cccoeviiiennnen. 1 55 | 103-2529 Blade, Notched (44")........cccocvvveiviiiennnnn. 3
24 | 1-800811 Screw, HH 7/16-14 X 1 1/2.......ccocvveennee. 8 103-2509 Blade, Low Lift (44”)....ccccoviiiiiiiiiiien, 3
25 | 32128-37 Nut, Whizlock 7/16-14 .........cccccovevveennnen. 16 M | 103-2519 Blade, Mulching (44”).......cccocvvviviniennn. 3
26 | 1-633447 Chain, Deck Lift........ccccovciiiniiiiiiiiccns 4 103-1579 Blade, Solid (44") .....c..ccovviiiiiiiiiiiiee, 3
27 | 103-4667 Asm, Deck (103-4148-01) 103-6335 Blade, Extreme (44")......cccccovvveiiineennn. 3

W/DecalS (44”) ....cocvveiiciieiiiiiceieceee 1 103-6583 Blade, Notched (48").........ccocvveiiiiiennnnn. 3

103-4382 Asm, Deck (103-3846-01) 103-2507 Blade, Low Lift (48”)....ccccovviriiiiiiiiiennn 3
W/Decals (48”) ....cocuieiiiiieiiiieeiieceee 1 B | 103-6581 Blade, Mulching (48”)........ccocvvveiviiiennnn. 3

103-6490 Asm, Deck (103-5250-01) 103-1577 Blade, Solid (48") .......ccovvviiiniiiiiiiieeee. 3
W/Decals (527) ...ccocuieiniiieiiiieeeiiecee 1 103-6336 Blade, Extreme (48")......ccccovvveiviieennnnn. 3

28 | 323-39 Screw, HH 3/8-16 X5 Gr5........cccveennee. 1 103-6584 Blade, Notched (52")......cccccovvveiiiiiennnnn. 3
29 | 323-13 Screw, HH 3/8-16 X2 3/4 .........ccccuvvennne. 2 103-6580 Blade, Low Lift (527)....ccccovviriiiiiiiiienn, 3
30 | 32128-33 Nut, Whizlock 1/4-20..........ccccevciiennneen. 1 B | 103-6582 Blade, Mulching (52”).........cccovviviiiennnn. 3
31 | 103-3900 Spacer, Strut.........coccvveeviiieiiieeeee 4 103-1578 Blade, Solid (52") .....c..coovviiiniiieiiiien. 3
32 | 322-2 Screw, HH 5/16-18 X 5/8............cccvvenen. 2 103-6337 Blade, Extreme (52")......cccccovveeiiiieennn. 3
33 | 99-2842 Spacer (44" & 48”).......coccvviiiiiiiiiien, 3 56 | 103-4051 Kit, Antiscalp roller (44" & 48") ............... 3
99-2842 SPACET (52”) ..eeiiiiieiiiieeiee e 5 103-4051 Kit, Antiscalp roller (527)........ccccovcvveennnnn. 5

34 | 103-1026 Screw, HH 5/8-11 X 1 Gr8........ccceeenneee. 3 57 | 103-3506 Seal, Single Lip....ccccooovveiiiiiiiieiiies 1
35 | 1-603299 Roller, Anti-Scalp (44" & 48").................. 3 58 | 32120-10 Ring, Retaining .........ccocoveeiieeiniecenen. 2
1-603299 Roller, Anti-Scalp (52") .....ccoovveerieeeninennn 5 59 | 103-3504 Bearing, Spherical ...........cccocoeiiiiiiennn. 2

36 | 1-373034 Washer (44" & 48")......ccovvveeiiiiieiiiiens 3 60 | 106-7159 O-TING ciiiiee et 2
1-373034 Washer (527).....coovieeiiiiieeiie e 5 61 | 1-603401 SPACET ....eeeiiiiee ettt 1

Exmark red touch up spray paint — P/N 1-850337.
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK443(44"), MK483(48") and

+

* % p @

MK523(52”)

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Complete cutter housings also include items #54 & #34.

Includes all item shown plus decals. Does not include struts.

Idler arm kit also includes items #12 & #17.

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item #48

-3-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44", 48" and 52" DECK GROUP

| ——Install open end

%57 of seal outward
s
-

3 - _13
< 6 8 T
2 AN - 14\@ ! 28
NP L
L 7.3 — @
‘ \
; \
w ‘ |
|

Torque to
140-145 ft-bs

29

é!a\ Torque to
34 115120 filbs

-4-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 3296-51 Nut, Nyloc 3/4-10 .....ccoovvieiiiiiiiiceiienn 2 23 | 1-811010 PlUG .o 2
2 | 1-543511 Seal, Grease......cccocvevveeceenieeeiienreene 2 24 | 323-10 Screw, HH 3/8-16 x 2
3 | 1-633441 Swivel, Deck Mount..........ccccccevvevnrennen. 4 25 | 323-7 Screw, HH 3/8-16 x 1 1/4
4 | 1-653009 Spring, Deck SUpport........cccccueeevieeennenn. 2 26 | 323-8 Screw, HH 3/8-16 x 1 1/2
5 | 1-653011 Rod, Deck Lift ............. w2 27 | 325-20 Screw, HH 1/2-13 x 6
6 | 1-805517 Washer, 5/8 Type BWide ..........cccceeenee 2 28 | 3217-11 Nut, Hex 5/8-11
7 | 103-4882 Cap, Grease ......ccccveeeveiivreeeee e 2 29 | 3218-6 Nut, Jam 5/8-11 .....ccceevviveeiiiiieiieeeieen 4
8 | 63-8410 WaAShET ..o 4 30 | 3256-24 Washer, 3/8 SAE ......c..cceioiviieiiiiee 2
9 | 98-5975 Washer, Spring Disk 3/8...........ccccoeeunenne 12 31 | 3256-27 Washer, 5/8 SAE ........ccccoviiiniiieie
10 | 103-1982 Bushing, Spring........... 32 | 3256-29 Washer-Flat, 15/16 x 1 3/4...
11 | 103-1987 Asm, Front Spring 33 | 3290-357 Nut, Whizlock 3/8-16..........ccccceervveeenne.
12 | 103-2768 Guard, Seal.......cccoevrvieiiiieiiiee e 4 34 | 3296-39 Nut, NyloC 3/8-16.......cccvvviirieieiiiiennee. 3
13 | 103-3800 Asm, Wheel & Brgs 11x4-5 .........cccceennne 2 35 | 3296-45 Nut, Nyloc 1/2-13......oeiiiiiiiieecee, 2
14 | 103-3898 Flat, Strut.......ccoveiiieiieeeeecen 2 36 | 32151-103 E-TiNG .o 6
15 | 103-3899 Flat, Strut Angle ........ccoooveevniiiiiiiiene, 2 37 | 103-3151 Tire,11" Pneumatic .........ccoccveeevvveennnnen. 2
16 | 103-3900 Spacer, Strut........coovvveeriiee e 4 38 | 1-633585 Bearing Cone, Tapered Roller ............... 4
17 | 103-3902-01 WId, Shaft LH.......cccovciiiieniiiiicceeee 1 39 | 103-0063 Seal, Double Lip ...cccovvieiiiiiciice 4
18 | 103-3903-01 WId, Shaft RH .......c.ccovvviiiiiiiiiiieeie 1 40 | 103-3051 Spacer, NUt.........cocovieriienneeee e 4
19 | 103-8618-01 WId, Caster FOrk........cccoccverveririiinennnnns 2 41 | 103-3157 AXle, Caster.......cccooveiiiiiieieeeee e 2

20% | 103-8608-01 Asm, Front Frame (44" & 48") ................ 1 42 | 1-543509 Bearing Cone, Tapered Roller ............... 4

103-8602-01 Asm, Front Frame (52").......ccccovcveeevnnnn. 1 43 | 1-543508 Bearing Cup, Tapered Roller ................. 4
21 | 1-633508 Washer, Spring DisK .........ccccooceveniiiienns 6 44 | 1-513338 WaSher.......c.cooiiiiiiiiiei e 4
22 | 302-19 Zerk 1/4-28 Str

Exmark red touch up spray paint — P/N 1-850337.
* Includes frame weldment, plus items #10, #17, #18, #22, #23, #32(2) & #36(2). Does not include plug item #23.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut ltem #40.

-5-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-413088 SPACEN ...viiiiiiiiiiii e 1 15 | 103-4316 Asm, Floorpan W/Decals & Pads........... 1
2 | 1-633068 Arm, Deck Lift ......ccoooviiiiiiiiiiiie 2 16 | 106-6572 Pad, Anti SKid........c.cccoviiiiiieiieieee 2
3 1-633082 Bushing, Lift Lever .........cccccoviiiiieeeennne 1 17 | 302-19 Zerk 1/4-28 Str.ccceveveeeieiiiiiiiiiiiiieieieieae

44 | 1-633097 Pin, Hitch W/Laynard and Hairpin ..........1 18 | 323-13 Screw, HH 3/8-16 x 2 3/4
5 | 1-633295 Grip, Lift LeVer .....ccocvveiiiiiiiiiceiices 1 19 | 323-29 Screw, HH 3/8-16 x 1 3/8
6 | 1-633325 Spring, Compression..........c.cceeeveveeeenee. 1 20 | 323-6 Screw, HH 3/8-16 X L......ccevvviivieiniieens 1
7 | 1-633553 Pad, Anti SKid .......ccoeeviiiiiniicc 2 21 | 323-8 Screw, HH 3/8-16 X 1 1/2........cceevveenne 1
8 | 1-652235-01 WId, Deck Lift Plate...........c.ccoccvveeviieennns 1 22 | 323-9 Screw, HH 3/8-16 X 1 3/4......cccceeevveeennnn 1
9 | 1-653230-01 Plate, Deck Lift........ccccoveeviiiiiniiiiiiieens 1 23 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
10 | 1-806005 Hairpin Cotter........ooovvviiiiieiiiiiiieee e 1 24 | 3256-24 Washer, 3/8 SAE ........ccccvvveviviiiiiiiiiiene, 1
11 | 103-1918 Bushing............. 2 25 | 3290-357 Nut, Whizlock 3/8-16 3
12 | 103-2081 Asm, Lift Lever W/Grip.......c.oeeeeeeviinnnnnn. 1 26 | 3296-39 Nut, NyloC 3/8-16......cccviieieeeiiiiiieeeeene 5
13 | 103-3718 -03 WId, Deck Lift Arm .......ccccoeeviiiiiniiieennn. 1 27 | 32128-20 Nut, Whizlock 5/16-18...........cccccvvveennn. 4
14 | 103-4315 Asm, Floorpan W/Decals & Pads............ 1 28 | 32151-103 E-TiNG .o 1

Exmark red touch up spray paint — P/N 1-850337 Includes.
4 Includes hitch pin plus hairpin item #10.

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-809036 Nut, Slotted 1-20.......ccccccverierriiieennenns 2 13 | 3256-3 Washer, 5/16 Std.........ccccocvvieiiiniienns 2
2 | 1-513658 14 | 32128-33 Nut, Whizlock 1/4-20.........ccoceevvviiiernens 3
3 | 1-513762 15 | 103-8401-03 WId, Mainframe...........cccooveriniieeniinnennnns 1
4 | 1-523420 16 | 242-50 Nut, Lug 1/2-20....cccvviiiiiiiieeeeeee 8
5 | 103-0590 17 | 321-3 Screw, HH 1/4-20 X 5/8.......cccccoveeviuneens 1

1-633926 18 | 322-2 Screw, HH 5/16-18 X 5/8........cccccvevueenne. 6
6 | 1-523157 Washer, Spacer ........ccccoovevviieiiiieeenen. 2 19 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccvvevuneens 3
7 | 1-653089-03 Bracket, Instrument Panel...................... 1 20 | 322-5 Screw, HH 5/16-18 X 1.......cceviuveeeiiieennne 2
8 | 1-806800 Pin, Cotter 9/64 x 1 1/2 ......cccevvcvvennnnn. 2 21 | 1-543396 Asm, Wheel & Tire......cccccevvvveernieeeninnnn. 2
9 | 32128-20 Nut, Whizlock 5/16-18...........cccccuveevnnnnn. 8 1-513042 WhEEI ..o 2
10 | 103-4895 Asm, Panel W/Decals ............ccceeevuneenne 1 1-543680 Tire, 20 x 10.00-10 4 Py ..covvvveeiiieienn 2
11 | 103-3452 Asm, Console W/Decals............c.cccueenne 1 22 | 3257-42 Key, Woodruff 5/16 X 1 .......cccevvvireennnnn. 2
12 | 3256-23 Washer, 5/16 SAE........cccccccccviviiiiinen... 2

Exmark black touch up spray paint — gloss black.

-7-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-633859 Frame, Seat.......cccooeevviviiiiiieieiiiiciieeee 1 20 | 322-5 Screw, HH 5/16-18 x 1........................... 1
2 98-5975 Washer, Spring Disk 3/8............ccecuueeen. 8 21 | 323-20 Screw, HH 3/8-16 X 3-1/4........cccevvunneenn. 1
3 103-1731 Rod, Seat Retainer..........cccccvvvvvevevevennnns 1 22 | 323-39 Screw, HH 3/8-16 X 5..................ooo. 2
4 103-3520 Seat, Back ......ccveveeiiiiiiiieeeen 1 23 | 323-6 Screw, HH 3/8-16 X 1.....ccuvveeeeieeiiiie. 8
5 103-3521 Seat, BOttOM ........uuviviiiiiiiiiiiiiiiieiiieiiiee 1 24 | 325-13 Screw-HH 1/2-13 X 3 1/4......ueeeveeenen. 2
6 103-4469 Asm, Seat Belt..........cccoeeeeiiiiiieiiiis 1 25 | 32124 Screw-HH 7/16-20 X 1.....ccevveeeeeeeiiiien. 2
7 103-4423 Asm, Seat Frame ...........cccceeeeveeeveviinnnnnn. 1 26 | 3256-24 Washer, 3/8 SAE ........covvvvveviiiiiiiiiiinen, 1
8 103-4434 Grip, LEVEN .ot 1 27 | 3256-3 Washer, 5/16 Std.........cccccoeveveveiiviiinennn. 2

9@ | 103-4883 ASM, Seat.....cooiiiiie e 1 28 | 3290-357 Nut, Whizlock 3/8-16..........ccccvveeeeeernnee 8
10 | 106-0887 29 | 3296-29 Nut, NyloC 5/16-18........ccevvveeeeiiiiiieeeennn.
11 | 107-0075 30 | 3296-39 Nut, Nyloc 3/8-16....

12 | 107-0076 31 | 1-543401 Spacer, Seat Track.........cccuveeeieiiiinnnn.
13 | 107-3083 32 | 3296-7 Nut, Nyloc 7/16-20.........cccvervvvririenneenen. 2

144 | 103-4553 Asm, Rops Fold Pin .... 33 | 32128-20 Nut, Whizlock 5/16-18...........ccccevvveennn. 8
15 | 103-5961 Catch, Seat LatCch ........cccceevvieiiiieennn. 34 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
16 | 107-3124 ClIP et 2 35 | 1-643255 Track, Seat (4" Adjustable) .................... 1
17 | 107-3154 Nut, Push 3/8-16........cccceeviiiinniiieninen. 2 103-8386 Spring, Seat Rail.........cccooveeiviieiiiies 1
18 | 107-3155 Cotter, Hairpin Double Loop .................. 2 36 | 103-8383 Bolt, Seat Cushion ...........ccocvevviieeennn. 5
19 | 3224 Screw, HH 5/16-18 X 7/8 ........c.cccvcuvvenne. 2 37+ | FRPSL Kit, ROPS LHP ...oooiiiiiiiiiciecce 1

Exmark black touch up spray paint — gloss black.

4 Includes ROPS fold pin plus hairpin item #18.

+ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #7, catch item #15, and seat belt assembly item
#6.

® Includes tracks and seat back decal. Does not include seat belt.

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-323161 SPIING e 1 12 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccceueeee. 1
2 1-633102 Bearing, Side Flange............occceveeeeinnne 2 13 | 322-9 Screw, HH 5/16-18 x 1 3/4.................... 1
3 | 1-633131 Yoke, 3/8-24 RH ......cccoceviiiiiiiiiiiiicee 1 14 | 3234 Screw, HH 3/8-16 X 3/4.......cccoevvviennnnn. 5
4 | 1-633268 (T o F PSPPI 1 15 | 323-6 Screw, HH 3/8-16 X 1......cccevvvevriierienn 4
5 | 103-4630 Handle, Park Brake W/Grip .................... 1 16 | 3219-3 Nut, Hex 3/8-24 (RH) ........ccocvveiiiicenn, 3
6 | 1-808285 Pin, Clevis 3/8 X 1 1/8 ......ccccvvvvivieinen. 2 17 | 3272-10 Pin, Cotter 1/8 X %....ccvuveveiiiiciiesieeee 2
7 98-5975 Washer, Spring Disk 3/8.............ccocuveeen. 1 18 | 3290-357 Nut, Whizlock 3/8-16..........ccccvveeeeeernnee 8
8 | 103-3116 WId, Brake Shaft...........cccoeiniiiiniiins 1 19 | 32128-20 Nut, Whizlock 5/16-18...........ccccceevuennnen. 4
9 | 103-8408 LINKAge ....veeieeeiieic e 1 20 | 3219-20 Nut, Hex 3/8-24 (LH).......cccevvviiienieenen, 1
10 | 103-3960-03 WId, Brake ........ccccocvveenuiieniieeeniieeee 1 21 | 103-8407 Yoke, 3/8-24 (LH) .eoovvvvvieiiiiiecice 1
11 | 32151-48 E-RiNG..eiiiiiiieeiiceeeee e 1

Exmark black touch up spray paint — gloss black.

-9-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 103-0632 Handle W/Grip (RH) ......ooeeiiiiiiiiiiieiis 1 20 | 103-3066 Link, Pump Control ...........cccceevviviieeeennn. 2
* | 103-0631 Handle W/Grip (LH)......ccccooiiiiiniiieninen. 1 21 | 3290-357 Nut, Whizlock 3/8-16...........cccceevevreennn. 8
2 1-633257 Grip, Motion Control Handle................... 2 22 | 103-4101 Pin, Damper Anchor.........cccccoeviiiieenenn. 2
3 | 323-6 Screw, HH 3/8-16 X L....ccoevvvivveiiieenen, 4 23 | 3256-23 Washer, 5/16 SAE ..........ccccocvevviieennnen. 4
4 | 98-5975 Washer, Spring Disk 3/8............ccecuueeen. 4 24 | 32120-35 E-RiNG ..eeiiiiiiiiee e 2
5 103-0407 Arm, Control Shaft...............cooeeeeieieinnn. 2 25 | 103-4079 DaMPer ... 2
6 | 323-9 Screw, HH 3/8-16 X 1 3/4.........ccocvvvennne. 6 26 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp................ 4
7 | 103-4773 Bracket, Motion Control (RH) ................. 1 27 | 1-633102 Bearing, Flanged ...........ccccoooiiiiiiennnn. 4
8 | 3296-39 Nut, NyloC 3/8-16 .......cccuveeriiiiiiieiienn 6 28 | 103-4774 Bracket, Motion Control (LH).................. 1
9 | 3234 Screw, HH 3/8-16 X 3/4 ........ccevevvveennn. 8 29 | 3256-2 Washer, 1/4 Std........ccceeeiiiiiieieeeeeies 2
10 | 32128-20 Nut, Whizlock 5/16-18............ccovevveennnnn. 12 30 | 3219-2 Nut, HeX 5/16-24.........ccccviiiiiiiiiiiienne. 8

11e | 1-803022 Setscrew, 5/16 X 5/8........cccccoviveiiiiienins 2 31 | 3220-2 Nut, Jam 5/16-24 ........ccccovviviiiiiiee, 2
12 | 103-3717 Arm, Pump Control............cccueeeeeiininnnnnn. 2 32 | 1-303105 YOKE oot 2
13 | 3256-3 Washer, 5/16 Std ..........ccccovverniieeninnenns 4 33 | 1-808280 Pin, Clevis 5/16 X 1....ccccuveveeeeiiiiiieeeenn. 2
14 | 1-633152 Balljoint (LH) .......coovieiiiiiiicn 2 34 | 3272-5 Pin, Cotter 3/32 X 1/2 ....covvvviiiiiiien 2
15 | 322-6 Screw, HH 5/16-18 x 1 1/4 ..........c.cc.. 4 35 | 1-543017 Balljoint (RH) ......ccoooviiiiiiiiiiiiicc, 2
16 | 1-603737 Bolt, Neutral Return.............ccccoecvveennnen. 2 36 | 1-323245 Spring, COMpression ..........ccoccvveevveeens 2
17 | 1-603807 SPFNG ceviieiieee e 2 37 | 103-3060 Knob, Tracking.........ccccocovvinieiiniinccnnnen. 1
18 | 1-603735 Bushing, Flanged ...........ccccociiiiiiinnnns 2 38 | 103-3063 Asm, Tracking.......occcuvveeeeeiniiiieieeeeeiies 1
19 | 1-804524 Nut, Hex 5/16-24 (LH) ......c.ccoevvciviennnen. 3 39 | 103-4327 Asm, Tracking.......ccccoeeveeiiiiiniiccieee 1

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-10-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

-11-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line.........ccoooveiiiiiiiiiicens 4 15% | 103-5995 Asm, Tank Fuel (LH).........ccoceeviiieennnn. 1
24 |Briggs & Stratton Part No. 493629 Fuel Filter .................... 1 16% | 103-5998 Asm, Tank (RH) .....cccoooieiiniiiiiiieiieee 1
3 | 1-303472 Fuel Line ..o 17 | 103-4896 Asm, Control Panel W/Decals................ 1
4 | 1-603955 Fuel Line........ 18 | 1-513592 Knob, Red (Throttle)
5 | 1-603770 Valve, Fuel 19 | 1-513593 Knob, Black (Choke)
6 | 103-3536 Cap, Fuel Tank ........ccccovveiiiiininiieene, 1 20 | 103-3086 Cable, Throttle..........cccoocveeiiiieiiie, 1
7V | 103-2605 Fitting, Fuel Bulkhead W/Strainer............ 1 21 | 103-4091 Cable, ChoKe........ccooviieiiiiiiiieiiicee 1
103-2784 O-RiNG .eeieiiiieeeieee e 1 22 | 103-5797 Gage, FUEl.......cocoviiiiiiiiicee 1
8 | 1-543296 Grommet, Fuel Line .........cccocoereiiineennn. 1 23 | 95-8972 GrOMMEL ..o 1
9 | 322-3 Screw, 5/16-18 X 3/4 ......ccovvvvvveiieininen, 5 24W | 32122-30 Screw, PTH #10-24 X 1/2......cccoovvevnene.
10 | 1-805005 25 | 1-303435 Washer, Spring Disk 1/4 .......
11 | 3256-23 26 | 1-807513 Bolt, Carriage #10-24 x 1/2
12 | 3296-47 Nut, Nyloc 5/16-18 .........oeevvieeeiiiieiinen. 4 27 | 3296-2 Nut, Nyloc #10-24 ......ccooiiiiiiiiiece 4
13 | 1-633349 Spring, Fuel Tank........ccccceeivieiiniicenne, 4 28 | 1-633396 Clip, LOOM 5/8 .....veeeiiiieiiiiee e 1
14<>| 1-633023 Stud, Fuel TanK.........coccoecvveviienicnneene, 4 29 | 32128-20 Nut, Whizlock 5/16-18............cccoevvrennee. 1
<> Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner’s manual. (Fuel fliter Must be 15 Micron or smaller).
* Includes tank and studs. LH tank also includes cap, fitting and fuel gauge.
V¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

AT 18

Item | Part No. Description Qty. Item | Part No. Description
1 | 1-303334 Washer, Spring Disk 5/16............c.cc..c.... 4 19 | 322-6 Screw, HH 5/16-18 x 1 1/4.......ccccveeenee
2 | 1-303335 Tie, Cable 7 15/16 (Large) .... 2 20 | 325-14 Screw, HH 1/2-13 x 3 1/2 (44)
3 | 1-603610 Washer, Spring Disk 7/16............c.cc...... 2 325-18 Screw, HH 1/2-13 x 4 1/2 (48 & 52)........ 8
4 | 1-613235 WaASHhET ..o 5 21 | 3212-10 Screw, HH 7/16-20 X 2 1/2........ccveeneenee. 1
5 | 1-633543-03 Strap, Clutch/Brake.............ccocuveeiineennns 1 22 | 3229-10 Bolt, Carriage 1/4-20 X 3/4 ........cccovvenne. 4
6 | 1-633545 Spacer, GroOMMEL.........cccceerrieeeriveeennnn. 2 23 | 1-805005 Washer, Lock 5/16 Heavy ...................... 2
7 | 1-633630 Grommet, Brake..........cccccovevvveniennnnnn. 2 24 | 3256-24 Washer, 3/8 SAE ......c..cccevviiieiiiee 6
8 | 103-3913 Sheave, W/HUD ..., 1 25 | 32128-20 Nut, Whizlock 5/16-18............cccoevvvrennene
9 | 1-807259 Key, Machine 1/4 x L/4 X 1 .....ccccovevnneen. 1 26 | 32128-33 Nut, Whizlock 1/4-20.........ccccoeeviiiennnnne.
10 | 32128-49 Nut, Whizlock 1/2-13 27 | 322-7 Screw, HH 5/16-18 x 1 1/2....

11V | 103-1963 Valve, Oil Drain........cccooevevveieeenieennneene 28 | 3256-3 Washer, 5/16 Std..........ccccoevvviieiiiniiens
12 | 103-2614 SPACET ..t 1 29 | 103-8368 Clamp, Muffler 1.25 Flat...........ccccoceeennne 1
13 | 103-2740-03 Deflector, Short.........cccoovvvirieiiiiiiennenns 1 30 | 103-7993 Manifold........ccoovriiiii e 1
14 | 1-633380 Spacer, Wheel Motor (44) .........cccceeenee. 8 31 | 103-8266-03 Bracket, Muffler...........cccccoveiiniieninnnnne 1

103-8503 Spacer, Wheel Motor (48 & 52)...............8 32 | 103-8106 MUFFIET i, 1

15 | 103-4048-03 Bumper, Rear........ccccceevuieiniieeeiiieean 1 33 | 321-3 Screw, HH 1/4-20 X 5/8.......cccccoveeviuneens 2
16 | 104-3624 Clutch, Electric, PTO......cccccovieviviieenne. 1 34 | 1-303435 Washer, Spring Disk 1/4 ...........cccccocuee.. 2
17 | 322-22 Screw, HH 5/16-18 X3 1/2.......ccccveneeee. 1 35 | 103-8361 GaSKEL ..o 2
18 | 322-3 Screw, HH 5/16-18 X 3/4 .........ccovevvenee. 6 36 | 33114-020 Screw, HH M8-1.25 x 20mm.................. 2

Exmark black touch up spray paint — gloss black.

V¥ Use a Teflon Pipe Sealant or equivalent on threads of drain valve.
& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

-12-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Exmark red touch up spray paint — P/N 1-850337
V¥ Use only for operation below 32°F (0°C)
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

13-

WWW.mymowerparts.com

ltem | Part No. Description Qty. ltem | Part No. Description
1 | 103-1947 Asm, Reservoir W/Decal .......... el 29 | 103-8486 Hose, LH Rear (44)..........
2 | 103-1948 Cap, Hydraulic Reservoir ............c.......... 1 103-4022 Hose, LH Rear (48 & 52)
3 | 103-1949 Gasket, Reservoir Cap..........ccccevvveennnne. 1 30 | 103-8545 Hose, LH Front (44) .......cccccocvveiviniennnn. 1
4 321-6 Screw, HH 1/4-20 X 1....ovviveeeiiiiiieeen, 2 1-653187 Hose, LH Front (48 & 52) ........ccccveeeeennn. 1
5 | 3256-22 Washer, Flat 1/4 SAE.........ccccccceevniunnnnn. 2 31 | 3290-357 Nut, Whizlock 3/8-16..........ccccuveeeeerrnnnes 6
6 103-3071-03 WId, Reservoir Stand ..................evvvveeees 1 32 | 323-7
7 103-1801 Adapter, Straight ...........coociiieiiiiniiinenn. 1 33 | 103-1940
1-603921 O-RiNG et 1 1-603920
8 103-1912 Adapter, Straight ...........coccoiiieiiiiiiienn. 1 1-603992
1-603921 O-RiNG et 1 344 | 1-803050
9 | 103-1716 Clamp, Hose 17/32 .. 3 35 | 1-653156
10 | 103-1988 Clamp, Hose 11/16 ......ccccceevviieeeiiiieens 3 36 | 103-1767
11 | 103-3077 Asm, Supply HOSE.........covvieiiiiieiiiiene 1 37 | 3296-39
12 | 103-2889 Asm, Filter Head ...........cccoovvveeiiicnenn 1 38 | 98-5975
103-1912 Adapter, Straight..........cccocveeiiiiiniinens 2 39 | 3234-11
1-603921 O-RiNG .eeiiiiiiee e 1 40 | 103-3505 Seal, Double, Lip ...ccooovieeiiiiiiiieiiiees 1
13 | 321-3 Screw, HH 1/4-20 X 5/8 ........ccevevveeennnnn. 2 41 | 103-5699 Kit, Idler Arm W/Bearings............cccccou... 1
14 | 322-5 Screw, HH 5/16-18 X L....ccccccvvevvennrnnen. 1 42 | 302-40 Zerk, 90° 1/4-28......ccooviiieeiieeee 1
15 | 1-805004 Washer, Lock 1/4 Heavy ..........ccccccueene 2 43 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccveevvveennnn 1
16 | 1-513211 Element, Oil Filter ..........cccooviiieiiienne 1 44 | 98-5961 Screw, HH 3/8-16 X 4 Gr 8.........ccccveenee. 1
V¥ | 1-523541 Element, Oil Filter (Winter) L 45 | 3256-4 Washer, 3/8 Std .1
17 | 103-2930 Asm, Charge HoSe.........c.ccceevniieeninnene 1 46 | 103-5677 SPACET .. 1
18 | 103-2357 Asm, Case Drain Hose.............ccceeeunnne 1 47 | 106-7159 O-MNG e 2
19 | 1-653437 Hose, RHRear (44) .....ccccceevviviieieiinns 1 48 | 1-603843 Pulley, Idler..........oeeeiiiiieieeeee 1
103-4021 Hose, RH Rear (48 & 52) .......cccceeveeennee 1 49 | 3256-24 Washer, 3/8 SAE ........cccccoeiiiiiiiieeeeeies 1
20 | 103-8545 Hose, RH Front (44)......cccccooviiieeieinnnnns 1 50 | 103-4760 Belt, PUMP ....oeiiiiiiiiiieeieee e 1
1-653187 Hose, RH Front (48 & 52)..........cccccccuee. 1 51 | 103-4020 Adapter, Straight............ccoocvviniiieninnene 1
21 | 1-633605 EIBOW, 90°.. ... 4 1-603920
1-603919 1-603992
1-603992 52 | 103-3506
22 | 103-5333 53 | 32120-10
23 | 103-1799 54 | 103-3504
1-603921 55 | 103-4020
24 | 1-807272 Key 5 X5 X 25Mm ......ooeeiiiiiiiiiiiiiiiiiiiinens 2 103-1940
25 | 103-1802 EIDOW, 90°......ccoiiriieeeieee e 2 1-603920
1-603921 O-RiNG .eviiiieecee e 1 1-603992
26 | 322-3 Screw, HH 5/16-18 x 3/4
27 | 32128-20 Nut, Whizlock 5/16-18
28 | 103-1942 Pump, Hydro
103-2664 Kit, Input Shaft 10A.........ccoooveiiiiiieiien, 1
94-6922 Kit, Thrust Bearing 10A............ w1
103-2666 Kit, Cylinder Block 10A..........ccccccveennnen. 1
105-6184 Kit, Overhaul Seal ..........ccccocevovieiennenns 1




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Install open end ——__|
of seal outward

-14-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-4891 Decal, Console...........ccccuveeiiieeeicinienne. 1 15 | 98-5954 Decal, Missing COVer...........cccccevvveennnnn. 2
2 | 107-2112 Decal, Danger Slope..........cccceevvveeninenn. 1 16 | 1-643401 Decal, Mercury Switch..........c.ccccienne. 1
3 | 1-523552 Decal, Hyd Tank/Hot Surface... L 17 | 103-4112 Decal, LCT Model......

4 | 103-2644 Decal, Exhaust system..........cccccceevnneen. 1 18 | 107-2102 Decal, Rops Folding

5 | 103-1077 Decal, Bolt TOrque .........cccoeveeeviveeninen. 1 19 | 103-9116 Decal, Check Service............ccceevcuerennnnn.
6 | 1-513742 Decal, No Step...... 20 | 103-2882 Decal, Exmark Logo......

7 | 1-633922 Decal, Anti-Scalp 21 | 1-523417 Decal, Commercial 44

8 | 1-513748 Decal, Guard.........cccccvvvvieienieirieieeneens 1 22 | 1-403131 Decal, Commercial 48..............ccccevvrennen. 1
9 | 1-653147 Decal, Deck Height .. w1 23 | 1-403132 Decal, Commercial 52... 1
10 | 1-513746 Decal, Muffler.........ccccoviiiniinicen, 1 24 | 103-4903 Decal, Ignition/PTO

11 | 1-653477 Decal, Belt Routing ..........cccoceeevieeenineen. 1 25 | 103-4892 Decal, Throttle .........cccocvveeiiiiiiiieceen,
12 | 1-303508 Decal, Discharge Warning L 26 | 103-4930 Decal, Choke

13 | 1-403005 Decal, Danger........ccccoouveeinieeinieeenineenn 2 27 | 103-1997 Decal, Top Console

14 | 1-303520 Decal, Trivantage.........ccccoevveeenieeenninenn. 1 103-5996 Decal Kit

-15-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

1 DECAL GROUP

RELEASE

®

) AWARNING it

To avoid serious injury or death:
+ Read and understand the operator's manual before using

this machine. ) ) ) CUTTING
+ Do NOT operate unless trained to safely use this machine.

To avoid serious injury or death: - Do NOT operate under the influence of alcohol or drugs.

HEIGHT

 Pick up objects that could be thrown by the blades, - Do NOT operate without shields, guards, and safely devices
- Do NOT mow when people and pets are in the area. in place and working.
+ Do NOT carry passengers. + Check the function of the operator presence controls (OPC)
+ Look behind and to he side befors changing directions. safety system daily. Do NOT defeat the OPC system. m
- Before leaving operator's position: < « Stop engine and remove key before adjusting, servicing,

- Disengage PTO. or cleaning machine and attachments.

- Move drive levers out to neutral lock position. + Hearing protection is recommended.

- Engage park brake.

- Stop engine,

103-4891

2 5 7

A WARNING 3 ) acaution | [ "mmes )

FOR NORMAL OPERATING CONDITIONS, PLACE

« Loose or Damaged Blade Bolt may allow blade to come

Operating on wet grass or steep slopes can cause sliding HVIRALLICOL- LEEORY out from urder feck ot HIGH SPEED. ROLLERS IN POSITIONS SHOWN FOR 3/4' (19 mm)
and loss of control. MOBIL SAE 15W50 A WARNING - - GROUND CLEARANCE.
) place Blade Bolt after striking a foreign object.
* Wheels dropping over edges can cause rollovers, which SYNTHETIC ENGINE OIL . * Torque Blade Bolt to 115-120 FT-LBS (156-163N m) f
may result in serious injury, death or drowning. FLLTO TOF OF BAFFLE SEE OPERATOR'S MANUAL 103-1077 b CUTTING HEIGHT
To avoid loss of control and possibility of rollover: p . i INCHES(m)
“Do NOT operate near drop-offs or near water. _ i 51)
-Do NOT operate on slopes greater than 15, A CAUTION 6 i 2000
Reduce speed and use extreme caution on slopes. L e

Avoid sudden turns or rapid speed changes.

- There is no roll over protection when the roll bar is down. El o IFOR MAXIMUM FLOTATION, ROLLERS MAY BE
Always keep roll bar in the raised and locked position 1 - NO STEP IPOSITIONED LOWER, BUT MUST MAINTAIN A MINIMUM
and use seat belt. S OF 4" (64 mm) GROUND CLEARANCE. NEVER POSTTION|
Read and follow rollover protection instructions and warning. 1513742 T\HF ROLLFRS TO SUPPORT THE MOWER DECK. .

11 12

ACAUTION

| [[AWARNING] [[DANGER

N » MOWER DO NOT OPERATE WITHOUT KEEP HANDS and FEET AWAY
Ptivoind ‘ DISCHARGE DEFLECTOR, ENTIRE a

MUFFLER AND

SHIELDS MAY

EXCEED 150° F STATIONARY
g7

IN PLACE,
1-653368 52" GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 1903500

6577

15

ADANGER
THIS UNIT WHEN COVER IS NOT IN PLACE.

WERCURY SWITCH PART NUMBER 1.633762. SEE
(OPERATOR'S WANUAL FOR DISPOSAL INSTRUCTIONS.

CHECK/SERVICE REFERENCE AID )
<X GREASE LUBE POINTS AT INTERVALS SHOWN.
CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL)
FOR
[3] CHECK TIRE PRESSURE AT INTERVAL SHOWN.
16 PSI PNEUMATIC CASTER TIRES
/A\ CHECK TIRE PRESSURE AT INTERVAL SHOWN.
13 PSI REAR DRIVE TIRES
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS
Drive slowly and
carefully.
Raise the roll bar as
soon ascl
permits.
Read and follow
slopo gperation
instructions and
warnings. @ 0HOURS
40HOURS
L s J

25
26

mr-—ODTA

Engage and disengage
at 172 throttle.

B

&)

[START
(@)

03-4003

MOTION MOTION

ACAUTION

Wercury in i switch Is

AWARNlNG or sparks could cause battery to explode.
ha Do not charge or use booster cables or
adjust post connections without proper ®
Battery contains sulfuric acid. Avoid contact training. In event of an accident flush
and aiways shield eyes, face, skin and with water and call a physician One 1o o e 10 release
PP clothing from battery. Cigarettes, flames Immediately. Keep out of reach of children. 1031907 et o e )

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

BRIGGS & STRATTON ELECTRICAL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20..........ccocovveevnneenne 2 23 | 1-543393 Insulator, Solenoid (+)........cccoeeeriveeennnen. 3
2 | 1-633652-03 Strap, Battery Holdown .............ccccceennee 1 24 | 1-643275 Relay, 12 V... 2
3 | 1-633651 Bolt, Battery Holdown..............ccccevneeen. 2 25 | 1-633306 Cable, Starter (+) .....ccceevviiiiniiieniiiees 1
4 103-0705 Cable, Ground (=) .eeeeeeerveveeeeeeeiiieieeeennn 1 26 | 1-633782 Switch, Tilt ... 1
5 1-543391 Insulator, Battery..........ccccceeeviiieeeeennnns 1 27 | 1-543286 (€] 0] 0] 4[] PSPPI 2
6 3214 Screw, HH1/4-20 X 3/4 .....oeveviiiiiiieaenn, 5 28 | 1-633396 Clip, LOOM 5/8 ... 1
7 3256-2 Washer, /4 Flat ...............coooeeeeeiiieennn, 2 29 | 1-513051 Switch, Drive Lever N.O........................ 2
8 | 32128-33 Nut, Whizlock 1/4-20 ........ccooviiuiieneinnnns 6 30 | 1-303335 Plastic Tie, 7 15/16 (Large).........cccceeev... 6
9 103-0293 Battery, 12V .......ooovveiiiiiiiiiiieieieieeeieieieeens 1 31 | 1-513374 Meter, Engine HOUrS ..........ccoooiiviieeeennn.
10 | 103-0707 Cable, Battery (+).....ccceevvveeiiieeeiiieene 1 32 | 1-633111 Switch, Brake N.O./N.C.. .....

11 | 1-800282 Screw, HH 5/16-18 X 7 .....oevvviveeiiieenne 1 33 | 100-6186 Module, Seat Delay ...........cccceeeevveeennnnn.
12 | 1-523415 Spring, Seat SWitCh...........ccocceiivieenne. 34 | 103-0206 Switch, Ignition W/Keys ..........ccccvcveens 1
13 | 3290-500 Screw, PPH #10-24 x 5/8 35 | 103-2106 Key, Exmark Logo

14 | 1-652072-03 WId, Seat Switch Bracket 1-603511 Key, IgNnition........ccoooveeiiiiiiieeeece,
15 | 322-3 Screw, HH 5/16-18 X 3/4 ......c..cccvevvenee. 2 36 | 1-633673 Switch, Blade.........c.ccoocviiieniiniene 1
16 | 32128-20 Nut, Whizlock 5/16-18............cccccuveevnneen. 2 37 | 3296-2 Nut, Nyloc #10-20......cccccveeiiiieiieeeee 6
17 | 1-653036 WaSher .......cooiiiiiiiici e 1 38 | 103-0498 Nut, IgNItIoN ..ooveeeeiieeeee e 1
18 | 1-513152 Switch, Seat........ccovvvieiiiiiiiieeece 1 39 | 103-1193 Clip, Loom Half .........ccooviiiiiiiiiiieen, 1
19 | 1-633181 Plate ....oooiiiiiii 4 40 | 3217-6 Nut, Hex 5/16-18........cccccoeevrieeeiiiiennen. 1
20 | 1-816001 FUSe-20 AMP ..oeeeiiiieiieeeee e 2 41 | 3296-29 Nut, Nyloc 5/16-18.......ccceevriieeiiiniennn 1

214 | 103-8322 Harness, Wiring .......ccccceeviieeinnceninenn, 1 42 | 103-5685 Asm, Seat Switch Actuator..................... 1
22 | 1-303287 Tie, Cable 5 1/2 (Small).........ccevevvvinnnnnn. 2 43 | 1-513075 Switch, 12V Solenoid............cccceevinnnnen. 1

& Use dielectric grease on all wiring harness connectors.

-17-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

BRIGGS & STRATTON ELECTRICAL DIAGRAM

OIONTOS 9
T NI
JNSS34d 110

UIELIN
1AL

EN @

(099Y9NT iy

(39YN3 Divad

NOILISOd 307 TyaLMaIN NI
Su3A3T T0IND HLIN 03SO0TD JuY
SIHOLINS T0INDD NOLLOW HLO8

=S L HLIH 03507
T 13H1S
B LT IND)
j NOLLOK H1 NOTLOA HY
D |
ﬁmﬂ o
ceszz @ w 5 o m s~ f oo omoe oo o oo 08 R WD 0ITA SH0LI3NDD
S ggrc 8 A cef85 epgsepeEr S8 g2 oo
2 8= 285 < mEd g R 4 g 4 m =
S TE 7 7 7 4349 0L 3980 - 1D HILINS
VT8N 0 TN - NI HILTAS
LS VT8N
P 0 50 S+I+8 Llavis E
o EN A3 A+ X | veI+d N 2
AH e 0 3ANON 440 1
W DAVW. LINJAID NOI1ISOd
EEEIGAN
EEEIT
TN
@ 3d11S NB/IND A NIHAL
X MNTHAL
(= e J0NvA DD AN
I8 0 0 oIOH
TNV |
iEY TNYID L // ) )
g T 4
o @ 0 e 8 WNIHeAL =
L 3w - T WAL
N1 0
, it § WNIRAL
3100A HoT
13014 .
131014
HOLTAS Did “¥3130 MoK A TINIWAL
HILINS 171 “AVTAD Lv3S X TYNTWAL
7 7 = AR L3YIS S TNIWNAL
E 2@ 2R g 2 8 = 2
g = 5 5 = 8 B | E = =z = HOLTAS Did “¥3130 MoK T TYNIWSAL
AS3LLYE 8 TNIWNAL
A0LYTO3d 37100 ¥ TINIWNAL
&
i E SNOTLJNNDD TWNIWHAL
(0id)
ALY HIMD SIOLINS NN TN TORINDD JT00M
/A1IIR it BCThEE! 1701 % 1738 WO L3S ABO 1§

T3A3T INTHIVW ONY LY3S NI

d0LY3d0 HLIM 03SOTD ¥ SHILIAS

-18-

WWW.mymowerparts.com



BRIGGS & STRATTON ELECTRICAL SCHEMATIC

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

(N0 SITONYH) NOILISOd X201

TWALMN NI Se3A3T HLIN NADHS
039Y9N3 Biva

HIIN NADHS

s Ay T04INDD TDYINDD
e 1418
e NOLLON H1 NOILOW Hd

—+O—T—0
R - b o (03LIINDD LON)
o ONISSOD STWIA

S RER E BB R RR A DR R E S et
s gfg A =R e 5 @ A B P g 2 o @ a e 03133003 ST
2872 28280 22 ae 2 = 2 BB
g2z 2282 4 2 > i i
; =
7 m
OIONITOS T304 340 50 S
IRENEE R N HILINS t
JAMSS3 110 EIR 0ld w
1018/ o
e - (NI HILDHS) GYNGSIO N-Iu
d ¢ HLIN MADHS
OI0NATOS o e . W
LIS -
o ° J41LS BTN 80 BN m o
Ao \
03 Eu m
el + _H N0 ¥ y
FINVD ﬁ \\\\\\\\\\\\\\ o
033 \ | S| (W] [T m
ENE 1L 5 5 o] -
o 02 . RN 0
Mok —— | |
L v m B ° ° mm HILIAS
T 5 5 o|1 ! NDILINOI
g 130IA 3w " -. .. olg !
iy 02
WY 137N ELJT L] v
|

13701A

A TYNIWSL

X TNIWeL

i

NHOag
NADE
v
Jma 11

137014
Ve
v
v
0v¥8

A349
Nyl
NYL
NYL

S+1+ad LavLS € § NINAL
A+ X v+I+8 NS e
NN 4401 ]
T
- I A3 <} JAVW. L1INJHID NDILISOd T TNIWeAL
= HILT)

S WNIWAL

/431411334

HILINS

SR R

KBS
HILINS
IV NI L | ,
L7 HLTK WAOHS R—— —
HLIH Wik A0 Y3



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-20-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-21-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

-22-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-7222 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



